GENERAC

—mmm

Engine Parts Manual
208cc (G24)

NOTICE!
The information in this manual is known to be accurate as of the date of release shown on the cover. However,
engineering changes can occur without notice. To obtain the proper parts, please be sure to use the serial
number of the unit being serviced when ordering from this manual. Always refer to any part notes and
changes before ordering. All other parts not shown in this manual can be found on Generac’s exploded view
drawings online on GENservice at www.generac.com.

www.generac.com or 1-888-436-3722



Qap 208cc ENGINE

Cylinder Head



PARTS
208cc ENGINE Qap, A5
—

<

ITEM | PART NO. QTY. | DESCRIPTION ITEM | PART NO. QTY. | DESCRIPTION

1 0H33750125 6 Bolt M8X33.5 42 0H33750140 1 outlet valve

2 0H33750112 2 SEAL, OIL 43 0H33750141 1 inlet valve

3 0H3375A110 1 Crankcase cover 44 0H33750138 1 cylinder head gaskets

4 O0H3375A111 2 Oil dipstick 45 0H33750139 2 pin10X16

5 0H33750122 1 crankcase gaskets 46 0H33750155 1 Flywheel

6 0H33750124 2 pin 8X14 47 0H33750156 1 Flywheel fan

7 0H3375A112 2 bearing 6205 48 0H33750168 1 Ignition coil

8 0H3375A113 1 cam shaft 49 0H3375A118 1 Starting flange

9 O0H3375A114 1 crankshaft 50 0H33750158 1 Nut M14x1.5

10 0H33750117 1 Speed governing shaft 51 0H3375A119 1 Housing, Blower

11 0H33750118 1 Snap ring 52 0H33750282 1 Rubber jams

12 0H33750279 1 Speed governing gear 53 0H3375A120 1 Recoil starter

13 0H33750280 2 Speed swinging rod washer 54 0H33750277 2 studs M6X105

14 0H33750281 1 Speed governing push dish 55 0H33750175 1 Inlet gasket

15 0H33750149 2 Piston pin circlip 56 0H33750176 1 carburator Cushion block

16 0H33750152 1 Connect rod assy 57 0H33750177 1 carburator gasket

17 0H33750151 1 Piston pin 58 0H3375A121 1 carburetor

18 0H33750150 1 Piston 59 0H33750179 1 Air cleaner gasket

19 OH3375A115 1 Piston ring set 60 0H3375A122 1 Air cleaner

20 0H33750165 1 low oil sensor 61 0H33750163 1 Shroad comp.

21 0H33750167 3 Bolt M6X22 62 0H33750283 1 Sheet wizard valve

22 0H33750110 2 Oil drain bolt M10*15 63 0H3375A124 4 Bolt M6X8

23 0H33750111 2 Oil drain bolt gaskets 64 0H33750114 1 Speed swinging rod

24 0H33750137 1 crankcase 65 0H33750115 1 washer

25 0H33750142 2 valve tappet 66 0H33750116 1 Speed swinging rod lock

26 0H33750143 2 | rod, push clamps

o7 0H33750136 2 studs M8X34 67 0H33750185 1 Speed governing arm

28 0H33750126 | 14 | Bolt M6X12 68 0H33750184 1 | Lock bolt

29 0H33750145 | 1 | Lead wind cover 69 OH33750171 3 | NutM6

30 0H33750130 1 Push guide assy 70 0H33750181 1 Speed governing spring

31 0H33750129 > Valve rocket assy 71 0H33750182 1 throttle reset spring

32 0H33750128 1 | cylinder head cover gasket 72 0H33750183 1__| Speed governing pull rod

33 0H3375A116 1 | cylinder head cover 73 0H33750275 1| Bolt M5X30

34 0H33750131 1 Cap 74 0J08180121 1 Lead wind cover

35 0H33750133 1 | Intake spring seat 75 0H33750172 1__ | Breathing tube

36 0H33750132 1 | Exhaust spring seat 76 0H33750180 1__| Speed governing assy

37 0H33750134 2 | valve spring 77 0H33750278 1| NutMs

38 0H33750146 1 Oil seal, pipe 78 0H33750219 1 Element, Air Cleaner

39 OH3375A123 4 Bolt M8X60 79 0H3375A125 1 Lever, Plastic Carburetor

40 0H33750169 1 spark plug

41 OH3375A117 1 cylinder head Not 0J5628A00SM 1 2080q Gasoline Eng (G24)
Shown Sm Kit




Manual No. 0J5628APMNL Revision A (02/07/12) Printed In U.S.A.



